AVS.PARTS

TRACK INSTALLATION, FRAME, RECOIL SPRING, SPACERS UNDERCARRIAGE EPC CNH CASE online


Parts on group :

Pos. Part No Qty Parts name Comments
1. 71630 [1]        FRAME ASS'Y - RH track (Loader only) (Used, Serial Range: up-8-10-57)
  74633 [1]        FRAME ASS'Y - RH track (Loader only) (Used from 8-10-57 and up to serial #70807
  74882 [1]        FRAME ASS'Y - RH track (Loader only) (Used for serial #7080703 and up to serial #7081201)
  70114 [1]        FRAME ASS'Y - RH track (Standard) (Used up to 8-10-57) (Order 74177 & kit #R2389)
  74340 [1]        FRAME ASS'Y - RH track (Standard) (Used from 8-10-57 and up to serial #7080703) (Order 74177 &a
  74177 [1]        FRAME ASS'Y - RH track (Standard) (Used from serial #7080703 and up to serial #7081201)
  71629 [1]        FRAME ASS'Y - LH track (Loader only) (Used, Serial Range: up-8-10-57)
  74632 [1]        FRAME ASS'Y - LH track (Loader only) (Used from 8-10-57 and up to serial #7080703)
  R23331 [1]        FRAME ASS'Y - LH track (Loader only) (Used from serial #7080703 and, Serial Range: up-7081201)
  70115 [1]        FRAME ASS'Y - LH track (Standard) (Used up to 8-10-57) (Order 74176 & kit #R2389)
  74339 [1]        FRAME ASS'Y - LH track (Standard) (Used from 8-10-57 and up to serial #7080703) (Order 74176 &a
  74176 [1]        FRAME ASS'Y - LH track (Standard) (Used from ser. #7080703 and up to serial #7081201)
2. R13514 [1]        FRAME ASS'Y - RH track (Loader only) (Used from ser. # 7081201)
  R13513 [1]        FRAME ASS'Y - LH track (Loader only) (Used from ser. #7081201)
  R13183 [1]        FRAME ASS'Y - RH track (Standard) (Used from serial #7081201)
  R13182 [1]        FRAME ASS'Y - LH track (Standard) (Used from serial #7081201)
3. 70039 [4]        BLOCK - pivot (Used, Serial Range: up-8-10-57)
  73173 [4]   ROD      BLOCK - pivot (Used from 8-10-57 and up to serial #7080703)
4. 74908 [4]        BLOCK - pivot (Used from serial #7080703 and up to serial #7081201)
4A. R14100 [2]        BLOCK - pivot (Used from ser. #7081201)
5. 14-1232 [6]   BOLT,Hex, 3/4" - 16 x 2", Gr 5      HHCS 3/4-16 NF x 2 (70039 mtg.) (Used up to 8-10-57)
  46723 [6]   SUPPORT      HHCS 1-14 NF x 2-1/8 (73173 or 74908 or R14100 mtg) (Used from 8-10-57)
6. 92-12 [8]   LOCK WASHER,3/4"      WASHER, LOCK, (Used up to 8-10-57) 3/4"
  92-16 [8]   LOCK WASHER,1"      WASHER, LOCK, (Used from 8-10-57) 1"
7. 14-1232 [2]   BOLT,Hex, 3/4" - 16 x 2", Gr 5      HHCS 3/4-16 NF x 2 (70039 mtg.) (Used up to 8-10-57)
  72982 [2]   GEAR      BOLT - 1" breather (73173 or 74908 or R14100 mtg.) (Used from 8-10-57)
8. 221-12 [2]   PLUG,Sq Hd, 1/4"-18      - ext. sq. hd. pipe 1/4 NP (Used up to 8-10-57)
  R11152 [2]   FITTING      - lube (Used from 8-10-57)
9. 219-23 [4]   LUBE NIPPLE,1/4" - 18 NPTF      FITTING - straight grease 1/4 NP (Used up to 8-10-57)
  219-36 [4]   LUBE NIPPLE,45 Degree Elbow, 1/8" - 27 NPTF      FITTING - 45 degree grease 1/8 NP (Used from 8-10-57 and up to 7081201)
10. 70112 [4]        CLAMP - track mtg. (Used up to serial #7081201)
11. 14-1056 [4]   BOLT,Hex, 5/8" - 18 x 3-1/2", Gr 5      HHCS 5/8-18 NF x 3-1/2 (70112 mtg.) (Used up to #7081201)
12. 92-10 [4]   LOCK WASHER,5/8"      WASHER, LOCK, (Used up to S/N 7081201) 5/8"
13. 25-1110 [4]   NUT,5/8"-18, G5      - reg. SF hex (5/8-18 NF) (Used up to serial #7081201)
14.          RESERVED
15.          RESERVED
16. R14566 [2]        SPRING - pivot shaft - (Used from ser. #7081201)
17. R13783 [2]        RETAINER - seal (Used from serial #7081201)
18. R13774 [2]   O-RING,0.21" Thk x 2.975" ID, -337, Cl 5, 75 Duro      -337, 70 Duro, 2.975" ID x .210" Thk (Used from S/N 7081201)
19. R13087 [2]   SHIM,.031" Thk      Pivot shaft (Used from S/N 7081201) .031" Thk
20. R13086 [UAR]   X      SHIM - pivot shaft (Used from serial #7081201)
21. R13085 [2]        PLATE - lock (Used from #7081201)
22. R13420 [6]   BOLT      - special 5/8-18 NF (Used from serial #7081201)
23. R13538 [2]   ELECTRICAL WIRE      WIRE - tie (Used from serial #7081201)
24. RESERVED      
25. R14099 [2]   COVER      - pivot shaft (Used from serial #7081201)
26. 14-824 [10]   BOLT,Hex, 1/2" - 20 x 1-1/2", Gr 5      HHCS 1/2-20 NF x 1-1/2 (Used from serial #7081201)
27. 92-8 [10]   LOCK WASHER,1/2"      (Used from serial #7081201) 1/2"
28. 219-1 [2]   LUBE NIPPLE,1/8" - 27 NPTF      FITTING - straight grease, 1/8 NP (Used from #7081201)
29. 70067 [2]        BRACKET - guide, track mtg.
30. 14-1028 [8]   BOLT,Hex, 5/8" - 18 x 1-3/4", Gr 5      (70067 mtg.) (All 54" models) Hex, 5/8"-18 x 1 3/4", G5
  14-1036 [8]   BOLT,Hex, 5/8" - 18 x 2-1/4", Gr 5      (70067 mtg.) (60" Model Tractors) (Used from S/N 7080619 and up to S/N 7081201) Hex, 5/8"-
31. 92-10 [8]   LOCK WASHER,5/8"      WASHER, LOCK, (48450) 5/8"
32. R12774 [10]        ROLLER ASS'Y - track (Order with ref. #33 for models prior to ser. #7081201) (Used up to ser. #
  R14429 [4]        ROLLER ASS'Y - track (Used from ser. #7081201) (See figure 164 for breakdown)
  R13554 [6]        ROLLER ASS'Y - track (Used from ser. #7081201) (See figure 164 for breakdown)
33. 73222 [10]   BODY      GASKET - track roller (Used up to ser. #7080802)
  74667 [10]   GASKET      - track roller (Used from ser. #7080802)
34. 47648 [40]   PRESSURE GAUGE      BOLT - place, 5/8-18 NF (Self locking) (Used up to ser. #7081201)
  R13549 [40]        BOLT - place (Self-locking) (Used from ser. #7081201)
35. 70094 [4]   PLATE      - wear
36. 14-820 [8]   BOLT,Hex, 1/2" - 20 x 1-1/4", Gr 5      HHCS 1/2-20 NF x 1-1/4 (70049 mtg.) (45707)
37. 92-8 [8]   LOCK WASHER,1/2"      (48448) 1/2"
38. 221-177 [2]        NIPPLE - pipe, 3/8 NP (41476)
39. 71179 [2]        ANGLE
40. 221-381 [2]        ELBOW - 90 degree reducing, 3/8 NP to 1/4 NP
41. 221-12 [2]   PLUG,Sq Hd, 1/4"-18      - ext. sq. hd. pipe 1/4 NP
42. 70932 [1]        SPRING ASS'Y - RH recoil (Used up to serial # 7081201)
  R13417 [1]        SPRING ASS'Y - RH recoil (Used from serial #7081201)
  70933 [1]        SPRING ASS'Y - LH recoil (Used up to serial #7081201)
  R13417 [1]        SPRING ASS'Y - LH recoil (Used from serial #7081201)
43. 70053 [1]        HOUSING - LH rear, recoil (Used up to ser. #7081201)
  70052 [1]        HOUSING - RH rear, recoil (Used up to serial #7081201)
  R13056 [1]        HOUSING - RH & LH rear, recoil (Used from ser. #7081201)
44. 70034 [1]        BOLT - track adjusting
45. 31868 [1]        SPRING - inner recoil
46. 70917 [1]        SPRING - outer recoil
47. 70040 [1]   KEY      SLEEVE - recoil spring
48. 14-1028 [12]   BOLT,Hex, 5/8" - 18 x 1-3/4", Gr 5      (70932 & 70933 or R13417 mtg.) Hex, 5/8"-18 x 1 3/4", G5
49. 92-10 [12]   LOCK WASHER,5/8"      WASHER, LOCK, 5/8"
50. 71010 [1]   FLANGE      HOUSING ASS'Y - RH front recoil (Used up to ser. #7081201)
  71011 [1]        HOUSING ASS'Y - LH front recoil (Used up to ser. #7081201)
  R13801 [2]        HOUSING ASS'Y - LH & RH front recoil (Used from ser. #7081201)
51. 70028 [1]   BUSHING      (Used up to serial #7080807)
  R10930 [1]        BUSHING (Used from ser. #7080807 up to ser. #7081201)
  R13096 [1]   BUSHING      (Used from #7081201)
52. 14-1028 [12]   BOLT,Hex, 5/8" - 18 x 1-3/4", Gr 5      (71010, 71011, or R13801 mtg.) Hex, 5/8"-18 x 1 3/4", G5
53. 92-10 [12]   LOCK WASHER,5/8"      WASHER, LOCK, 5/8"
54. 70092 [2]        COVER - recoil spring
55. 14-816 [8]   BOLT,Hex, 1/2" - 20 x 1", Gr 5      HHCS - 1/2-20 NF x 1 (70092 mtg.) (45706)
56. 92-8 [8]   LOCK WASHER,1/2"      (48448) 1/2"
57. NLS [2]   NO LONGER SERVICED      - adjusting
58. 25-1424 [2]   JAM NUT,Jam, 1 1/2"-6, G5      - hex (1-1/2-6 NC) (47902)
59. 72137 [4]        SPACER - track mtg. (Used up to ser. #7081201)
60. 72138 [4]   GEAR      PLATE - wear (Used up to serial #7081201)

Parts catalog :




Back to top
The names John Deere, JD, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVS.Parts is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only.